R0O01 Explosive View

No. Code Chinese Name | Chinese Description English Name | Unit | Qty
1. Front Upper gearbox
16 15 14 13 12 11 10 9

oot i 1GZ79.2-105/ 55 E &) /2 R FE T500-7,5% 85 /15 28 /PTBlack

1 [20201-R00101-B01 |Z5iFE1A o EEB%W SERE/Q /TR /PTBlac Gearbox ocs | 1
CERBETLEE

2 |20269-R00101 HERR 1GZ9.2-105/fit M A HRE(MT-1)E1/4xD9 Paper pad pcs 1

N, 1GZ9.2-105/

- - TR = . N issi

3 [20266-R00103-B01 |LRFEINE Q235/4xd9/1E 58 /PTBlack CEA 2 [ 58 Transmission cover pcs 1
4 90101-0825-09 LY GB/T5783/M8*1.25*25/8.8 2K /5 9 £+ Bolt pcs 4
5 [90801-0003-29 HERE GB/T93-19871R AR B E T B /8*2.1/T5 H £ Spring washer pcs 4
6 [90701-0002-29 EHE GB/T97.1-2002F 22 -AZ%/8*1.6/15 B £ Flat washer pcs 4
7 |20214-702501 HLBR HSD1G-105/#;R# FRABSE#/FOoRH £, HAERSK118mm |Oil level gauge pcs 1
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
8 |20217-102401 EEWE HSD1G-100B/E &N EMF4s# ( $14*$18*28.5) Clutch bush pcs 3
9 |92101-0005 HAE GB/T894.1-1986 1 Bt HEl-AZY /14 Shaft retaining ring pcs 1
10 |92201-0010 OR![E GB/T3452.1 R E S ch FHOR! B IR % $1Bl/9*2.65 O-ring pcs 2
11 |21205-R00102-9 |[E& XX 1GZ9.2-105/45#/£ 208/ 5 A £F Clutch fork shaft pcs 1
12 |21203-T03501-E |[E&#%KX HSD1G-135A/ B & 1k XM FizG35/ & 1 (¥21203-T02201-E) Clutch fork pcs 1
13 [90101-0635-09 LEF S GB/T5783/M6*1*35/8 .84k /15 H £¥ bolt pcs 1
14 |90605-0600-M9 R GB/T6182 2BV IE & Bk /X A B RIER /M6*1/94 /5 B HF Nut pcs 1
15 |20338-R00101-B01 |E& Btk 1GZ79.2-105/Q235/%¥8 /PTBlack CRf ST F¥E Clutch pedal pcs 1
15 |20224-R00101-9 BHEEMUHE 1GZ9.2-105/hI E /xR B E N 22 /B 5 B $032/K70/01.8/E H £F Clutch return spring pcs 1
15 [90107-0850-09 LS GB/T5789/M8*1.25*50/8.8 2% /15 A £ bolt pcs 1
15 [90601-0800-39 LERS GB/T61701EY N A IR AE/M8*1.25/8 4% /& H £¥ nut pcs 1
16 |20339-R00101 PR B 1GZ9.2-105/%fK42x60 B & Rubber pedal pad pcs 1
17 [90101-0635-09 LEA S GB/T5783/M6*1*35/8 .82k /15 H §¥ bolt pcs 1
18 (90614-0600-3 LSSy GB/T3098.98x & & / B 812 M6/84K nut pcs 1
19 [91601-6001-P63  |HH GB/T276;F& Bk #E600008! /d12*H28*8/P6 2R 7 fR N C3/6001 bearing pcs 2
20 [91802-0069 IEEZEgS BEEHE R/ /D12xD18%0.5 Adjusting gasket pcs 1
21 |20912-R00101 BIEE 1GZ9.2-105/20CrMnTilA E121/42$02/9x D46/ i5Hik i K Reverse gear tooth pcs 1
22 [92102-0008 A GB/T894.2 M A58 M 14 E-BEY /18 Shaft retaining ring pcs 3
23 |20901-R00101 21345 1GZ9.2-105/t551/20CrMnTi/£< 155/ 48 IS A& $02 /15501238 R X Reverse gear shaft pcs 1
24 [92103-0001 LAHE GB/T893.1FL A M BE-A%Y/28 Stop ring for hole pcs 1
25 [20116-T01001 TN HSD1G-75/FFEIRE (K ) MR T B2/ d28xb24x6 Dustproof rubber plug pcs 1
26 [92103-0004 LAHE FLAE M E-AZY /40 Stop ring for hole pcs 4
27 |91601-6203-P63  |%HiX GB/T276;F& Bk H#600008! /d17*H40*12/P6 2 5 PR N C3/6203 Bearing pcs 4
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
28 [20701-R00102 F 1GZ9.2-105/ /48 2 1L 58/20CrMnTi/ K 256/ 35k ZE X Principal axis pcs 1
29 [20718-r00101 F A 1GZ9.2-105/20CrMnTi/ I8 $14/4&%02/16xD32.8/ 5k % N Spindle tooth pcs 1
30 (91802-0041 BER R 85H1EY /4 H H— 1% 18.5*30*0.5 Adjusting gasket pcs 1
31 [20116-T05502 TN 3TG-6/FF LR EM R T 15128 /40%6 Dustproof rubber plug pcs 2
32 [20826-r00104 Z A 1GZ9.2-105/%H/20CrMnTi/ K 179/5E o TE 52 /35 % X Biaxial pcs 1
33 [20705-R00101-E  |EfIs¥E 1GZ79.2-105/EE /xR B E N2z /H B $6.5/K15/00.8/ K & Locating spring pcs 2
34 [91701-0010 IR GB/T308R ) fH 7 fNZKdS5.0 Steel ball pcs 4
35 |21103-R00101 =Rk igsz/gé?)_CrMnTi/*fléﬁz14/#%*;512[10@33@ﬂzsﬂ%%ﬂzzmxmswﬁéﬁwl/ Ternary tooth pes | ¢
36 |20832-R00101 s 1GZ9.2-105/20CrMnTi/10xD73.2/4E #0238k % N Two-axis overtooth pcs 1
37 (91802-0041 BER R 85HLEY /4 H M — 1% 18.5*30*0.5 Adjusting gasket pcs 1
38 [92103-0002 FLAKE GB/T893.1FL A M 1B -A%Y /47 Stop ring for hole pcs 2
39 (20809-R00102 BHEA 1629.2- - . e 5 g sor Accessory angular teeth pcs 1
105/20CrMnTi/Z= FE ANA /A e /IR 2010/48 %13 .25/23 . 7xD40/35H% % X
40 |91601-6204-P63 |17 GB/T276-1994;F: 5 Bk /£ 60000%! /b20* b47*14/P6 28 iP5 N C3/6204  |bearing pcs 1
41 |92101-0004 A E GB/T894.1%H A5 4 1 E-A%Y /20 Shaft retaining ring pcs 1
42 |21109-R00105-E |=HIWE 1GZ9.2-105/Q235/®20.5xD26x21.5 K Three axis bushing pcs 1
43 |20807-R00101 =PE 1GZ9.2-105/20CrMnTi/9xD61/§8 882/ 1K 5128/ 58k E X Third gear tooth pcs 1
44 |21109-R00102-E |ZH®E 1GZ8.5-105/ = E/Q235, 220.5x(26x29.6, Three axis bushing pcs 1
45 |20806-R00101 7S] 1GZ9.2-105/20CrMnTi/9xD72/{& 58 2/I8 534/ 5 R ZE X Second gear tooth pcs 1
46 (21122-R00101 — 5 1GZ9.2-105/20CrMnTi/9xD94/KEE2 /155145 /38R ZE X First gear tooth pcs 1
47 |21109-R00103-E  |=HIE 1GZ9.2-105/Q235120.5xD26x18.2 & Three axis bushing pcs 1
48 |91601-6303-P63 |7 GB/T276-1994;F 53k H7# 600005 /b17*H47*14/P6 2R3 P4 9C3/6303  |Bearing pcs 1
49 |91901-0044-02 hE GB/T9877.1- ot (JEAT ) Oil seal pcs 1
50 |90101-0816-09 1252 Bolt pcs 3
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
51 |90801-0003-Z9 HERE GB/T931R/EBY S B /8%2.1/ 5 B £ Spring washer pcs 3
52 |90701-0002-79 EHE GB/T97.1 £ [E-AZ/8*1.6/TE A E Plain washer pcs 3
53 [11105-R00101-B01 |#a#44NE 1Gz9.2-105/E # X /Q235/F 2/ 2= /PTBlack CRE T/ 22 Shift cover pcs 1
54 |90601-0800-39 LERS GB/T61701&! /R AR/ M8*1.25/84% /15 H £ Nut pcs 1
55 |90801-0003-29 T E R GB/T93-198715 A BU s S B /8%2.1/ 5 B HF Spring washer pcs 1
56 |90701-0002-29 ERE GB/T97.1-2002F 2 [E-AZl/8*1.6/15 B £ Plain washer pcs 1
57 [11101-R00104-9  |#2#4#F 1629.2- s . ., |Gear shift lever pcs | 1
105/H#ERI T /Q235/5 F.9* 14/ 12/ B AR IRIB R E 12/ AR5 /E A
58 [10802-R00101 BURE 1GZ9.2-105/F FPVC+10% T IB1E R p12/ 26 Control sleeve pcs 1
59 [92203-0001 OZVE GB/T 7757.2/0 & £t [El10x2.0 O-ring pcs 2
60 [20301-R00102-E  |#R$4ES 1GZ9.2-105/2G270-50055 14 /4 FLo* 14/ K & Shift arm pcs 1
61 [21201-R00101-E  [#I4IK X 1GZ79.2-105/2G35/ & & Shift fork pcs 1

2. Front lower gearbox
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R0O01 Explosive View

Code Chinese Name | Chinese Description English Name | Unit | Qty
209199 2
Al

90611-1200-39 W2 GB/T6178-19861 %! /X £ FF & 4E R -AFIBLL /M12%1.75/8 4% /T4 A 5% o pCs
91402-0003-79 FO GB/T91-2000FF M £8/2.5* 25/ B £ Cotter pin pCs

_ 1GZ9.2-
20808-R00101 B RN e . ; T teeth

IR 105/20CrMnTi/ B AU/ £ e / U 3028 /44 513.25/20.8xD92.3 /B A | - o o€ pes
91606-30206-P63 |7 GB/T297-1994 [E| #& F #h%300002! /$30* $62/P6 28 iR N C3/30206  |Bearing pcs
90801-0006-29 o E2 B GB/T93-198745 A B EH B /12*3.1/TE B FF Spring washer pcs
90701-0007-29 R E GB/T97.1-2002F 2 [E-A%Y /12*2.5/1E H £F Flat washer pcs
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
1GZ9.2-

7 |20632-R00101 IS 105/tA%#/20CrMnTi/10BE 3 51/ F TiE /207x D43/ SEREAE # /LA B 10/#E 3 | Vertical axis angular teeth pes |1
3.5/:5H% K

8 |91606-30204-P63 | GB/T297-1994[E H# R F #H7%300002! /$20*$47/P6 4RH P& 9 C3/30204  |Bearing pcs 1

9 |20609-T02402 TEFRERAE [HSD1G-1008/TEM S FMAEMFENY300fHHAIRE ( £0.5mm) Walking box closing paper pad | pcs 1

10 |20601-R00103-B01 [TEFEIK 1GZ9.2-105/I5 & BIHT200/ 5% 5 /R 28PTBlack CR S 128 Walking Box pcs 1

11 [90101-1045-09 e GB/T5783/M10%1.5*45/8.82% /15 A £ Bolt pcs 4

12 |91601-6009-P63  |HH7* GB/T276-1994 ;A Bk H7£60000%! /d45* H75*16/P6iliE 5 C3/6009 Bearing pcs 1
nouv1Ga-

13 (91801-T02508 FEARANER 105/FEFRANER 17 /d45.5xd60x0.5 BRI H RN SITERINZIE |Non-standard steel gasket pes | 4
[l ST~ v =11 [V v T o W =

14 [20606-T02501-E o E HSD1G-105/%1 i Mt E M Fr4s#N/ & & Output shaft sleeve pcs 1

N e ) | h | output shaft

15 |20622-T02501 RAABEME |HSD1G-105/M A i L EMEE20CrMnTi (GB/T3077-99)3275 ST::\:G exagonaloutput shatt s |1

16 [20605-R00101 TEPE 1629.2- Parachute tooth s | 1
105/20CrMnTi/10 B A/ ZE e /1A £ 36/48 503.5/17x1126.9/ ;5% Z X P

17 [91606-32009-P63  |HHi& GB/T297-1994 [ # 7& 7 fh#300008! /d45*h75/P6 2R 7 PR N C3/32009  |Bearing pcs 1

4L A Lu 4L A Llu W Ik. b d

18 |20612-T02502 TEMImZRE |HSD1G-105/1TEFInE= A LA ENY300MT A HEE ( /£0.5mm) pa‘; NG DOX ENG COVErPAPET 1 s 1

19 [20611-T02501-B01 |473EfEi% 2 g o g EIRER I ST 98 T ZPI TRT 3007 PTBTack © Walking box end cover pcs | 1

20 [90701-0001-79 ERE GB/T97.1-2002 F 2 [B-AZl /10*2 /%5 H £F Plain washer pcs 6

21 [90801-0001-79 T E R GB/T93-198745 A AU EH (B /10*2.6/15 B £ Spring washer pcs 6

22 [90301-1035-09 PRE] GB/T70.1/M10*1.5%35/8.8/4% /% H 52 Screws pcs 6

23 [91901-0005-01 HE GB/T9877.1-1988 R i B Z BN B 542 FBEY /p45*p62*8/ T HE  |Oil seal pcs 4

24 [20608-T02501 i) 4 HSD1G-105/7% 75 Hi 3+ B 35#4M /40 395mm /325 Output shaft pcs 1

25 [20613-T02501-B01 [fH= HSD1G-105/F5 4L & #151Q235/E L /PTBlack C B =B ZE Dust cover pcs 2

N HSD1G-105/7x 1Q235/327, E125/PTBlack C

26 |20617-T02503-B01 |NABEEE " lxdj‘lﬁlmﬁﬁffq /3275, SIEE/PTBlac Hexagonal fixing sleeve pcs 2
= ]

27 (90101-0820-09 1252 GB/T5783/M8*1.25*20/8.8 2K /15 9 £+ Bolt pcs 2

28 [90701-0001-29 ERE GB/T97.1-2002F B[ -AZl /10*2 /% B £# Flat washer pcs | 4

29 [90801-0001-29 o EE B GB/T93-198745 A Y5 EH B /10*2.6/15 B B Spring washer pcs | 4

30 |90601-1000-39 YRR GB/T6170-20001 % 7N A LERE/M10*1.5/82 /1 H 5 Nut pcs 4

31 [90704-T02501 i) S 2 HSD1G-105/88 LM E R ( p12*p18*1.5) ATFEXRUHIEM 2L [Copper flat gasket pcs 1
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
32 |90104-1212-09 PR GB/T16674.2/M12*1.25%12/8 82K /5 H §¥ Bolt pcs 1
3. Flange plate and clutch

E=BMAEHE s " . Fl losi

1 [20203To2501 | ITERE |\ 1oD16-105/ 2 50 ) A R M FENY300THEEARZ ( 0.5mm) p:;ge POWEr closiNEPAPET 1 pes | 1
v =53=

N 1GZ9.2-105/QT500-7/ 5. /240/186/192 4 ;H#/1/4xD9/PTBlack
- - s o

2 |20202-R00101-B01 [(E=% CEB 5 32 e [ 45 Flange plate pcs 1

3 [20215-T02501-9 [t Ri24% HSD1G-105/it R I242 4 Faas#tN ( M12x25x1.25) THBSF/TEEAEE  |Pressure relief bolt pcs 1
EERTERS FI t ission b

4 |20204-R00101 A ; SEME1679.2-105/MT-1//E1.0/6x011.5 ange transmission box pes |1
bl closing paper pad

5 [91601-6007-P63  |HHi& GB/T276;F Bk 600002 /$p35* h62*14/P6 £ fF B2 8 C3/6007 Bearing pcs 1
e 100B/E & 78H H170F&; Tt 170F/173F%E] y

6 |20500-T02407 HEemAN /REBAT/E AUBHL (GERH ) /73FSREAL/ AR Clutch assembly pcs 1

RABEXBAR/EFR/E (BABRNBRLN20502-

= ate W Vate WA WAY- "k ol =W SR VoY Fa T
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
7 [90801-0003-29 BELHE GB/T93-1987# RSB SE H 8] /8*2.1/ TR B ¥ Spring washer pes | 8
8 |90301-0830-0E BRE] GB/T70.1/M8%*1.25*30/8.8%/ k¥ ( BIE)A=R T A ) Screws pcs 8
9 [90701-0001-29 EHE GB/T97.1-2002 F [ -AZl/10*2 /1 H £F Flat washer pcs 6
10 (90801-0001-79 HERE GB/T93-198745 A AU EH B /10*2.6/15 B £ Spring washer pcs 6

90301-1035-09 PEE] GB/T70.1/M10*1.5%35/8.8/4% /1% H 5% Screws pcs 2

11 [90402-1045-09 W SLIZAe GB/T901% £ W 3L 18 42-B4/M10*1.5%45/8.8 2K /15 A £ Stud bolt pcs 4

90601-1000-39 LSy GB/T6170-20001 & /N H 4% £F/M10*1.5/8 2% /1 B9 £¥¢ Nut pcs 4

12 [90101-0830-09 PRAE GB/T5783/M8*1.25*30/8.8 2% /5 A £ Bolt pcs 1
13 |90801-0003-79 HERE GB/T93-1987 T BY s EH [ /8*2.1/TE £ Spring washer pcs 1
14 (90702-0002-29 ERE GB/T96.2-2002 K E-CLR/dp8* p24*2/E H £ Flat washer pcs 1

4. Engine Support frame

Page 8




R0O01 Explosive View

No. Code Chinese Name Chinese Descrlptlon English Name Unit | Qty
1 |H188FE-DO11 #ﬂ.EijJ c%ﬁJbﬁ‘t/iﬁ,M”PTBIack 188FE Diesel Engine pcs 1
cWMﬁ?SF%&/*ﬂI%?LWﬁg*J* SEshEE /L T

- - MO E “8ege Power support cs 1
2 [25101-R00101-801 = 10c /2t EEN225 /BT 1196en /102 8E b A /AR St w26 /I FADTRIA AL pp P
3 [90101-1045-09 e GB/T5783/M10*1.5*45/8.8 2% /15 A £ Bolt pcs 3
4 |90801-0001-79 HEHE GB/T93-1987 5 A BY s EH B /10*2.6/T5 B £ Spring washer pcs | 7
5 [90702-0004-29 EHE GB/T96.2-2002 K E[E-C4/10*2.5/FE A £F Flat washer pcs 7
6 [90601-1000-39 LERS GB/T6170-20001Z¢ /X AR/ M10*1.5/8 4% /T B ¥ Nut pcs 7
7 [90101-1045-09 e GB/T5783/M10*1.5*45/8.8 2% /15 A % Bolt pcs 4
8 |[25123-R00103-B01 [UZYiR 1GZ9.2-105/Q235/E5mm/5#8PTBlack C B =S EE U-block pcs 1
9 [90101-1025-09 e GB/T5783/M10*1.5%25 8.82K /M5 ¥ Bolt pcs 2
10 [(90801-0001-29 S E B GB/T93-198745 A B EH B /10*2.6/T5 B HF Spring washer pcs 2
11 (90701-0001-29 ERHE d10/TEREF Flat washer pcs 2
12 |25302-T01008-9  |#EiE{KiGEs HSD1G- . " ” o s Trailer body latch pcs | 3

75A,80DFR/ABIE AR M R as# N/ TR O/ B /EF16. K120
— -

13 [25337-R00102-B01 TR (AL 1GZ9.2-105/Q235/ = AR /4T#F =X /PTBlack C B ST/ Jack (lever type) pcs 1

)

5. Rear Gearbox
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R0O01 Explosive View

No.

Code

Chinese Name

Chinese Description

|English Name

| Unit | Qty

~ ~ - 1GZ9. 2-105/QT450~ .
L [POI01RO0I0SBOL e 10/H 3 R 41k /AR B /E98/PTB L ack CIRELIDIEIN Transmission box pes |
20104-R00101- . 1GZ9.2-105/Q235/4x @9/ e A 5 G\ 42 il i /5 BE/P T Black .
S T 2
2 |go1 LTI 5 B 25 S Transmission box top cover | pes | 1
3 |20269-R00102 5 4R 1G629. 2-105 U548 Myl A Mg AR (MT-1) JE1/4 X @9 Paper pad pes 1
4 [20109-T01301 IR HSD1G-80/HLih ZE4 [l PAG HE L/ Ak 411, Oil plug pes 1
5  |20110-R00101 EREE=YY 1G6729. 2-105/ & HMEIIE/ oAk /R g2k /M AL 14F Handbrake assembly pes 1
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
6  |20159-R00102-BO1 | % oz 1GZ9. 2-105/ 3k Rk /#R1QT450-10/ =/ A %% /PTBlack C {0255 Brake seat pcs 1
1679. 2-
7 [20718-R00102 F ik 105/20CrMnTi (J546) TN/ AN/ BT/ 43/14. 5X ©29/1% Spindle tooth pes 1
RIEEK
8 20722-R00101 F & 1679. 2-105/Q235/ ®21 X ®30X 18/ K ¥4 Main shaft bushing pes 1
9  |20826-R00103 . 1G79. 2-105/%l1 (J546) 20CrMnTi/H189. 5/ 4 AL /1B B K. Biaxial pes | 1
9.1 |20819-R00101-E | —#haf% 1679. 2-105/Q235/ & 20X & 25X 12. 3/H T G546/ K & Two shaft bushing pcs
10 |20833-R00101 ik 1629. 2- - ‘ . e . Biaxial tooth pes |1
105/20CrMnTi /28 FE 9N /4 e/ Vi 5024/ B 803/16. 5X O T1/IBBRIAK
1679. 2-
11 |20831-R00101 I RUBE 105/20CrMnTi /5 %30/ 45%52. 5/10 X ©78. 75/ ¥13/#%2. 5/10X | Two axes with double teeth | pcs 1
D38. 75/ )5 58/ BRI K
12 [21105-R00102 = 1GZ9. 2-105/%#/20CrMnTi/ & 18 X 105. 4/ 5 e L5/ JG F6 /1550 8 K Triaxial pes | 2
13 |21102-R00101 =ik 1629. 2- e . . N Triaxial tooth pes |1
105/20CrMnTi/10 X ®51. 25/8%2. 5/ 15518/ o F6 e id A /1B BRI K.
14 [20815-R00101 {3 P 1629. 2- . . _ Low speed tooth pes | 1
: 105/20CrMnTi/10X ®91. 3/#452. 5/ 05535/ Ja K6 =Hl /B VK
15 |21111-R00104 EX RN 1629. 2- ey " N . Three axis driving teeth pcs 1
105/20CrMnTi/#5%52. 5/P5%013/21 X ©39. 2/ 5 563888 /15 K.
16 21109-RO0104-E  [=#hiE 1679. 2-105/Q235/ ©18. 5X ®24 X 16. 4/ J5 58/ K W5 Three axis bushing pes 1
21109-RO0107-E  |=Hh#t£& 1G679. 2-105/Q235/ @ 18. 5X ® 24X 12. 5/ 5 fa M8/ K15 Three axis bushing pes 1
17 |21308-R00102 VYl 3 Bh v 1629. 2~ ” .. . RN Four axis driving teeth pes 1
105/20CrMnTi/ 5% 13/45%03/23 X D 45. 1/ )5 FE 1G58 /B BRI K
21 |21309-R00102 IEGFIES 1G79. 2-105/Q235/ @ 18. 5X ® 24 X 43. 5/ J5 fE 1w / R W5 Four axis bushing pes 1
18 |21405-R00102 DU % 1679. 2- " . e s Four-axis tooth pes |1
105/20CrMnTi /1A %034 /4542, 5/17 X D 88. 7/ |5 56158 /1B TR K.
1G679. 2-
19 |21605-R00102 Tl 105%H20CrMnTi & 30 X 314. SAEFEALEE /2377 / J5 K638 5/ Ja #8 /1B B v five-axis pes 1

K
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
1G6Z9. 2-
20 [21602-R00103 Ft il 105/20CrMnTi /FE%03/ Hi%34/18 X ® 102. 1/ )5 FAHsg /A AL S5 b Five-axis tooth pes | 1
)
21 |21603-RO0104-E [Hih#IE 1G679. 2-105/414A/Q235/ © 26 X 32X 73. 8/ J5 4140/ K Five axis bushing pes 1
23 92101-0004 b FH 4 P GB/T894. 119864 FH #1424 & -A% /20 Shaft retaining ring pes | 2
24 [92102-0008 i FH 4 Bl GB/T894. 1-1986%i F 7P 54 &l -A %! /18 Shaft retaining ring pes | 1
25 192101-0005 Hh 4 P GB/T894. 1-1986Fh FH 3 PE 4 [E-A% /14 Shaft retaining ring pes | 1
26 [21233-R00102-E  |Eifik#hdk X 1GZ9. 2-105/72G270-500/ V2 FLEE J5 /A 5 28-38HRC/ & i High and low shift fork pes | 1
27 [20335-R00102-E  [IEf8|$4#es4%  [1629. 2-105/2G270-500/ 3 i fifi i 28-38HRC/ & s Shifting arm in reverse gear | pes | 1
28 |20304-R0O0101-E |4t # 1G79. 2-105/45%/K: 137/ K ¥ Shift shaft pes 1
28 [92201-0015 074 | GB/T3452. 1L S 3N HORMG R % I 8l /9*1. 8 O-ring pes | 2
28 |21202-R00101-E FSELITTES 1G79. 2-105/45%#/ ® 12. 5X ® 18 X9/ K ¥k Shift shaft bushing pes | 1
29 |40480-R00103-9 |5 HERIAT 1G679. 2-105/#E47 18./Q235/ 2 £L9%12/ & 10/ F £ Rear shift lever pes | 1
29 |10802-T01003 e N e Control sleeve pes | 1
30 [91701-0003 NER GB/T308¥RZh K MEk 6.3 Steel ball pes | 1
31 [21204-R00101 ESEL N P8Pk S M U R N2 (90, 8x D 6x21) Shift spring pes | 1
32 [90101-0820-09 PEFE GB/T5783/M8*1. 25%20/8. 8%% /W5 ¢ Bolt pes 4
33 [90801-0003-79 S A P GB/T93-1987 by #E /8 58 3% H ] /8*2. 1/ (5 Spring washer pes | 5
34 190701-0002-79 R GB/T97. 1-2002 V- [l -AZ% /8*1. 6/ 15 1%+ Flat washer pes | 5
35 |20213-T02501-9 | FHlifgr = HSD1G-105/ A {4 B A4 FiST14 (B RHE0. Smm) /85 #1145 Spindle guard pes | 1
36 [90103-0630-09 12E CARik) GB/T16674. 1/M6x1%30/8. 84% /W (1 %¢ Bolt (optional) pes | 3
37 [90103-0616-09 R CRik) GB/T16674. 1/M6%1%16/8. 848 /W5 1 %% Bolt (optional) pes | 3
38 [90801-0005-79 L ] GB/T93- 1987 b #E i 51 S 2 ] /6%2. 1/ (4 Spring washer pes | 10
39 [90701-0004-79 T JE GB/T97. 1-2002F 8 -AZ /6%1. 6/ 5 HEE Plain washer pcs | 8
40 |90601-0800-39 AN GB/T6170T YN f IR EE/M8*1. 25/84% /14 ¢ Nut pes | 3
41 [90702-0002-79 T JE GB/T96. 2-2002 KB -CH/ & 8% b 24%2/ W H 5% Plain washer pes | 2
42 [90104-1016-09 Y GB/T16674. 2/M10%1. 25%16/8. 82% /W5 [1%¢ bolt pes 1
43 |90703-0001-F LEE A AR/ 0 10. 5% & 15%2 Aluminium gasket pes | 1
44 [20116-T06201 B bR % 8OF/[lj 2B Jist FE M I T W45 k2 /35X 6 Dustproof rubber plug pes | 4
45 191901-0012-01 HHES] ?I:n(i?:g:‘;;‘if%“ﬁ/'—!—'+—l-@.—H/:v,EL‘hl:lhn;n:ll Adrud ocao T b Oil seal pes 1
46 91903-0010-01 HES) GB/T15326- 1994 5% fill J5 T 5% 1 1Bl N B0 B ZEFB AL/ & 20% & 427/ ] i Oil seal pes | 2
47 {91901-0031-04 MES) GB/T9877. 1-1988 it/ JE Ly ©25x ©52x9 (MAJE13) AMNEWE A%e Oil seal pes | 2
48 [91601-6202-P63 |4k R Bearing pes | 5
49 [91601-6004-P63 |4k . Bearing pes | 3
50 [91601-6205-P63  |#h . Bearing pes | 2
51 [92103-0003 FUH 4R GB/T893. 14L I # 14: $4 1 -A%Y /35 Stop ring for hole pes | 5
52 [92103-0012 FLH 4 P GB/T893. 1FLH 5 14 #4 FEl-ATY /42 Stop ring for hole pes | 2
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
53 [92103-0005 FLH 4 & GB/T893. 1L s 144 & -A%Y /52 Stop ring for hole pes | 2
54 190101-0612-09 B2 GB/T5783/M6%12/8. 82 /5 (%% Bolt pes | 2
57 [91802-0023 R YA F15%22%0. 3 Adjusting gasket pes 1
58 [91802-0022 R YA 15%23%0. 5 Adjusting gasket pes | 2
6. Front operation part
1GZ9.2-
1 [20630-R00105-B01 |RT¥:MZEEM  [105/Q235/[FE6mm (BT R @IZRAB /BB #HEMNIEFIMR/PTBlack C  |Front bogie assembly pes | 1
EBEHEE
1.1 |90101-1240-09 e GB/T5783/M12*1.75*40/8.8 2% /1% B £ Bolt pcs 5
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
1.2 |90801-0006-29 HERE GB/T931R AU S H B /12*3.1/ I B H Spring washer pcs 5
1.3 |90701-0007-Z9 EHE GB/T97.1E 3 E-AF/12%2. 5/ A EE Flat washer pcs 5
2 |40415-R00101-B01 |H5Hx 1GZ9.2-105/f1F/Q235/E 55 ®13/PTBlack C B It HEE Pedal pcs 1
2.1 [90301-1260-09 1RET GB/T70.1/M12*1.75*60/8.8/ 2R /5 2 £ Screws pcs 1
2.2 |90601-1200-39 LSS GB/T61701 2! /R AR R /M12*1.75/84% /15 B £ Nut pcs 1
3 |20339-R00101 PR A B 1GZ9.2-105/%fR42x60 R Rubber pedal pad pes | 1
4 |10600-R00101 MM XEHE  |1629.2-105F AR/ E K450mm/E& K100 Throttle switch group pcs 1
4.1 [90107-0630-09 e GB/T5789/M6*1*30/8.82K /1 A £¥ Bolt pcs 2
4.2 [90614-0600-3 LEAS GB/T3098.9#k & & /i B BRI M6/84K Nut pcs 2
5 |10125-R00102-R51 |#@NIZHIR 1GZ79.2-105/ABS 2B %} /150C R H B B = 5 ¥E Control panel pcs 1
5.1 |90307-0620-09 BRE] GB/T818+FFE 2 SLIZE] /M6*1*20/8.84% /15 H £ Screws pcs | 4
5.2 |90614-0600-3 LS GB/T3098.9#kx & & A B #1E & M6/84K Nut pcs | 2
6 |40431-R00101 AW 1GZ9.2-105/= X HEN 13K/ BB H B Steering wheel pcs 1
7 |40432-R00101-B01 |5 TAI#HL 1629&101/’ 75542 B 350mm/ &Rk 163mim7 8mm AT RPTBlack C Steering machine pes | 1
EBEHREE
7.1 |190101-1040-09 LE S M10X40./8.82R /A £¥ Bolt pcs | 4
7.2 |90801-0001-79 HERE d10/TE R EF Spring washer pcs | 4
7.3 190701-0001-79 R E d10/TE R EF Plain washer pes | 4
7.4 |90601-1000-39 LEAS GB/T6170-20001 2 X F ¥R /M 10*1.5/8 4% /T B TF nut pcs | 2
1GZ9.2-
8 |40440-R00101-B01 (A MAHAIFFAHH [105/A MHLKIFFE G RN/ S 210mm(BRSLIIHIFT)PTBlack C Steering rod assembly pcs 1
RN EEE
8.1 (91402-0003-79 FOH GB/T91-2000FF A £8/2.5*25/ 5 B¢ Cotter pin pcs 2
8.2 |25207-R00101 BRE Rubber sleeve pcs 2
9 (62826-R00101 kil i 1GZ9.2-105/B R /BRI E/ R Protective rubber pcs 2
9.1 |90101-0825-09 e M8X25/8.84% /1% H £ bolt pcs 3
9.2 |90702-0002-79 ERE GB/T96.2 K B-C4/b8* b24*2/ 15 H £F Flat washer pcs 3
9.3 |90801-0003-79 T E R GB/T93¥r B Z | /8%2.1 /15 B £ Spring washer pcs 3
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
9.4 |90601-0800-39 LSy GB/T61701&! X AR FF/M8*1.25/84% /15 H £ Nut pcs 3
10 |40435-R00101-B01 | 1R 1GZ9.2-105/B1# 3 ¥ ¥x/#4 F1Q235/PTBlack C BTS2 Support plate pes | 1
10 [90101-0830-09 e GB/T5783/M8*1.25*%30/8.8 2% /T A £ Bolt pcs 1
10 [90702-0002-29 ERE GB/T96.2 K B-CL/b8* b24*2/TE H HF Plain washer pcs 1
10 (90801-0003-29 HERE GB/T931R/EBY S B /8%2.1/ 5 B £ Spring washer pcs 1
10 |90601-0800-39 LERS GB/T61701 &Y /X 1R F/M8*1.25/84% /1% B £F Nut pcs 1
11 |20145-R00101-B01 |f&EThiH 1GZ9.2-105/{E Th il #4 Fa45#/PTBlack C BT H B Driving shaft pcs 1
11 [90107-0835-09 e GB/T5789/M8*1.25*35/8.82K /1 A £ Bolt pcs 1
11 (90702-0002-29 FERE GB/T96.2 K B-C4/b8* b24*2/ 15 H EF Plain washer pcs 1
11 (90801-0003-29 S E R GB/T93¥R B E | /8%2.1 /05 B £ Spring washer pcs 1
12 |40450-R00101-B01 |BIEAHRZEAEH  [1GZ29.2-105/#1F2Q235/ 83 H-PTBlack C B T EE Pedal holder assembly pes | 1
12 [90101-1025-09 e M10X25./8.82R /T A §¥ Bolt pcs | 4
12 (90801-0001-29 HE R GB/T93-198745 A B EH B /10*2.6/T5 B £ Spring washer pcs | 4
12 (90701-0001-29 EHE GB/T97.1EH# E-AZR/10%2/HE H 5F Plain washer pcs | 4
12 [90101-0820-09 e GB/T5783/M8*1.25*%20/8.8 2% /T A £+ Bolt pcs | 4
13 [90801-0003-29 S E R GB/T93¥R B E A | /8%2.1 /05 B £ Spring washer pcs | 4
13 (90701-0002-29 EHE GB/T97.1EH# E-AZR/8*1.6/TE A FE Plain washer pcs | 4
13 [90601-0800-39 LEAS GB/T6170-20001 24 /X AR/ M8*1.25/8 4% /1 B ¥ Nut pcs | 4
13 [25402-R00101-R51 | HHEMR e pes | 1
14 [25401-R00101-R51 |Z3EMR OSBRI (03 A () PR AR /2 /88 ety | et fender pes | 1
14 [90101-0820-09 e GB/T5783/M8*1.25*%20/8.8 2% /T A £ Bolt pcs 6
14 (90801-0003-29 T E R GB/T93¥R BT E | /8%2.1 /05 B £ Spring washer pcs 6
14 (90701-0002-29 EHE GB/T97.1EH# E-AZR/8*1.6/TE A FE Plain washer pcs 6
15 [25402-R00102-B01 |HIHEMR T ey —h pes | 1
16 [25401-R00102-B01 | ZFHEHR e pes | 1
16 [90101-0820-09 e GB/T5783/M8*1.25*%20/8.82K% /5 A £ Bolt pcs 6
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name Unit | Qty
16 |90801-0003-29 S E R GB/T93¥r B EZ A | /8%2.1 /05 B £ Spring washer pcs | 6
16 (90701-0002-29 EHE GB/T97.1EH# E-AZR/8*1.6/TE A FE Plain washer pcs 6
16 [90601-0800-39 LEAS GB/T6170-20001&! /N 1R FF/M8*1.25/84 /15 B £ Nut pcs 6
17 |30109-T02503 FeBiR HSD1G-105E/$e 4E3FER 12V 21Ah (FEEHR ) B P MEZESCRARH Dry battery pcs 1
17 [30103-T02605 B 4% R+ 2% Battery cable pcs 1
17 |30104-T02603 BB HSD1G-105E/EB HR A M1 BR 1R /AR F 12V, 18AhERHE Plastic pad for battery pcs 1
18 |30101-R00104-B01 |BHAR }S';Z/gniq S4B F3 <t 1 a0xgs /T o8 th /1 8AH /AR RRFA/1 RREFAB BB sy [BATHETY rack pes | 1
19 |30300-r00101-801 |EiE RSB ROO1/BC S 4E 1P EE18AN/230x15 B EBHRESR « BRERZ 144, 24T, Battery batten assembly ocs | 1

IR AR & 244 /5128 /PTBlack C BB S BTZEE

7. Rear operation
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R0O01 Explosive View

No. Code Chinese Name | Chinese Description |English Name | Unit | Qty
1 |40406-R00101-9  |FEFRiRE RO01/3EFRIR AR 1 Baas#/7< A LR HI AL A IEEM16*45/8.82% /75 EHF  |Non-standard bolt pcs | 2
2 |90612-1600-29 LEAS GB/T6181/N A FF i E IR F-AFIB/M16%2/ T8 H £¥ Nut pcs | 2

2.1 |91402-0003-29 A GB/T91-2000FF A £8/2.5*25/ 5 B¢ Cotter pin pcs 2
3 |91613-6203-P63 | GB/T276T P2 R Z A IR /p17*H40*12/P6ifE 5 9C3/6203-2Z  |Bearing pcs | 2

1GZ9.2-
i _ 7oy i
4 |20630-R00106-B01 |F BRI 105/0235 AT AN 7T 150X150X2 Smm () BE[E12048 ¢ /et b 7] 3g | BOBIE 3ssembly pes | 1
4.1 [90101-1240-09 1252 GB/T5783/M12*1.75*40/8.8 4% /5 A £ Bolt pcs 4
4.2 [90801-0006-29 HERE d12/FE B Spring washer pcs | 4
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No. Code Chinese Name Chinese Description English Name Unit | Qty
4.3 [90701-0007-29 ERHE d12/IEEEF Flat washer pcs | 4
4.4 [90601-1200-39 LSS M12./8.82R/HE A 5F Nut pcs | 4
5 |25414-R00103-B01 [#BHRAISZZE  |1GZ9.2-105/Q235/F 2.5/ 8% f5 /R 2BPTBlack C B TS EE Fender front bracket pcs 1
5.1 |90101-0825-09 LEF S GB/T5783/M8*1.25*25/8.8 2K /& 1 £ Bolt pcs 2
5.2 |90801-0003-79 HERE GB/T931R/EBY S B /8%2.1/ 5 B £ Spring washer pcs 2
5.3 |90701-0002-79 FEE GB/T97.1 £ [E-AZ/8*1.6/TE A E Flat washer pcs 2
6 |40434-R00101-B01 | FRIEF igsz/gdzzas/ﬁﬂﬁzo*ss 7 H5 76 B H20mm 4 200mm 75 F T B FL20.m |V aNIang takeover pes |1
6.1 |90101-0825-09 e GB/T5783/M8*1.25%25/8.8 2% /15 9 £ Bolt pcs 1
6.2 |90702-0002-79 FERE GB/T96.2 K B-C4/b8* b24*2/ 15 H £F Flat washer pcs 1
6.3 |90801-0003-29 S E R GB/T93¥r EBY T EE 0| /8%2.1 /05 B £ Spring washer pcs 1
7_|25402-R00103-R51 | HIEAR OS/ERIRIO2S () 4 PP R0 8 /98 et | 8Dt fender pes | 1
7.1 190101-0820-09 e GB/T5783/M8*1.25*%20/8.8 2% /T A £ Bolt pcs 3
7.2 190702-0002-29 ERHE GB/T96.2 K B-C4/b8* b24*2/TE H £F Flat washer pcs 3
7.3 |90801-0003-79 HERE GB/T931R/EBY T B /8%2.1/ 5 B £ Spring washer pcs 3
8 |25401-R00103-R51 | &4 OSBRI () 2 PRI TSR0 /8 0 [ 1 s (ot | Tt Fender pes | 1
8.1 |90101-0820-09 LEF S GB/T5783/M8*1.25*20/8.8 2% /15 A £ Bolt pcs 3
8.2 |90702-0002-79 EHE GB/T96.2 K [E-CH/p8* h24*2/TE R FF Flat washer pcs 3
8.3 |90801-0003-79 HE R GB/T93¥r B EZE | /8%2.1 /05 B £ Spring washer pcs 3
9 [25411-R00102-B01 |EEMEZER g;g 2;,_0[;/;0“5235/};2'5/5'0 12/Im3=iE TR s 3 P TBlack ¢ Fender rear bracket pes | 1
9.1 |90101-0825-09 e GB/T5783/M8*1.25*25/8.8 2% /T A £ Bolt pcs 2
9.2 |90701-0002-79 ERE GB/T97.1 £ E-AZl/8* 1.6/ A Flat washer pcs 2
9.3 [90801-0003-29 HEHE GB/T931R /BB B /8*2.1/ I B £ Spring washer pcs | 2
9.4 190601-0800-39 LEAS GB/T61701 &Y /X 1R F/M8*1.25/84K /1% H £F Nut pcs 2
10 |25303-R00103-801 | 1222 gé? 2j{_()ui/;)éz35/¢16.5/$czz}'<ﬂ'60/X=F}xf5/JEET;¢<7R TBXZEPTBlack C Connecting frame o
10 [90102-1280-09 LEF S GB/T5782/M12*1.75*80/8.8 2% /1% B £ Bolt pcs 2
10 |90801-0006-29 HERE GB/T93 R AU SR BE/12*3.1/FE B H Spring washer pcs | 2
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10 (90701-0007-29 ERHE GB/T97.1 A E-A%Y/12%2. 5/ A EF Flat washer pcs 2
10 [90601-1200-39 LSS GB/T61701 B4 /N AR AE/M12*1.75/8 4% /T B £F Nut pcs 2
1GZ9.2-105/Q235/$16.5/ &% R ~T60/18 0/ 7] BiE 2L /B 2B PTBlack
11 |25303-R00104-B01 [EHEZR _._‘,/9” /$16.5/ZE R 60/ REE/ NRIEBR/T 3% | connecting frame pcs 1
C R ESBZE
8. Seat operation
131
§
8173
1GZ9.2-105/Q235%% R = 735PTBlack C
1 |40460-R00101-B01 |FFIAH Eﬁ_é_%ur{; AR/ KARE/Q ac Handbrake assembly pcs 1
1.1 [90101-0820-09 LEA S GB/T5783/M8*1.25*20/8.8 2R /H5 5% Bolt pcs | 2
1.2 |90801-0003-79 HERE GB/T931R/EBY S B /8%2.1/ 5 B £ Spring washer pcs 2
1.3 |90701-0002-79 EHE GB/T97.1 £ E-AZ/8*1.6/TE A EE Flat washer pcs 2
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No. Code Chinese Name Chinese Description English Name Unit | Qty
1.4 |90601-0800-39 LSy GB/T6170-20001E¢ /X AR/ M8*1.25/84 /& B ¥ Nut pcs 2
1.5 |90107-0616-09 e GB/T5789/M6*1*16/8.8 2K /15 9 £¥ Bolt pcs 2
1.6 |90614-0600-3 LEAS GB/T3098.9#k & & A B BRI M6/84K Nut pcs 2
2 |40414-R00107-B01 |EE#EZE 1GZ9.2-105/FE#%5/Q235/A ML 1E/PTBlack C B ST 2E Seat frame pes | 1
2.1 [90102-1060-09 e GB/T5782/M10*1.5*60/8.82K /15 A £ Bolt pcs 2
2.2 |90801-0001-29 HEHE GB/T93-198745 A BY s EH B /10*2.6/TE B £ Spring washer pcs | 2
2.3 [90701-0001-29 ERHE GB/T97.1 EH#E-AZR/10%2/HE B £F Plain washer pcs 2
2.4 [90101-1030-09 e GB/T5783/M10*1.5%30/8.8 2] /15 A ¢ Bolt pcs 1
2.5 |90601-1000-39 LEAS GB/T6170-20001 24 /X AR FF/M10*1.5/8 4% /T B ¥ Nut pcs 1
5 [40419-R00102-801 |EE# :Szfﬁi%é*/Heann1%iﬂﬂ**/“ﬁ#iﬂ AxME/FLEE90x70/FF 4% B Seat pes !
5.1 [90101-0825-09 e GB/T5783/M8*1.25%25/8.8 2] /15 A ¢ Bolt pcs 1
5.2 [90701-0002-29 FEE GB/T97.1 £ [E-AZ/8*1.6/TE A Flat washer pcs 2
5.3 [90614-0800-39 LSy GB/T3098.98x & & Fr B 812 EIM8/84K Nut pcs 2
5.4 [90101-0820-09 e GB/T5783/M8*1.25*%20/8.82K% /5 A £ Bolt pcs 2
7  [25401-R00104-R51 |EFHEM 1.629'2'105/ e s NI Left inner fender pcs 1
R & 0235//FF (M) RUEMH A iRiH /B2 AR EIR R F /159c B
7.1 [90101-0820-09 LEF S GB/T5783/M8*1.25*20/8.8 2% /15 A £ Bolt pcs 1
7.2 [90801-0003-29 HERE GB/T931R/EBY T B /8%2.1/ 5 B £ Spring washer pcs | 4
7.3 [90701-0002-29 FERE GB/T97.1 £ E-AZl/8*1.6/TE A Flat washer pcs | 4
8 [25402-R00104-R51 |HBILEMR gﬁﬁéng_’m: (PRI ) B4 A AT /B B 25 = /1 s (bt Right inner fender pcs | 4
8.1 [90101-0820-09 e GB/T5783/M8*1.25*20/8.8 2] /15 A ¢ Bolt pcs | 4
8.2 |90801-0003-29 HE R GB/T93¥n /AU S (| /8%2.1/ 05 B £ Spring washer pcs 1
8.3 [90701-0002-29 ERE GB/T97.1 EHE-AZR/8*1.6/ T A Flat washer pcs | 4
9 |20222-R00102-B01 |EBEXE RO01/E & X EQ235/ %5 /H¥BPTBlack C B = EHE Clutch arm pcs | 4
10 [40435-R00106-B01 |34k 1GZ9.2-105/Q235/E Rk F LR T /A EA40/PTBlack C B SIEEE  [Support plate for Seat handle | pcs | 4
11 |10101-R00103-801 |k F% gé? - ;:)ui/;—mfﬂim/azawsm¢22x2.0/umzéPTB|ack T seat handle o
11 |90301-0835-09 BRET GB/T70.1/M8%*1.25%35/8.8/4% /1% H £ Screw pcs 2
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11 [90614-0800-39 LERS GB/T3098.98x & & Fr B 812 M8/84K Nut M8 pcs | 2
11 |90101-0825-09 e GB/T5783/M8*1.25*25/8.82K /15 A £ Bolt pcs 2
11 |90601-0800-39 LEAS GB/T61701E¢ N A IE R/ M8*1.25/8 2R /& H £ Nut pcs 1
— 1GZ9.2-
i . am=y
13 |10400-R00104-R01 (BE&IEFHK 105 /4 PR A /0035 T /HB A @ T B/ 4 140y | C1UECh lever pes | 2
13 |90107-0625-09 e GB/T5789/M6*1*25/8 82K /5 A £¥ Bolt pcs 2
9. Cables
2
2 |11302-R00103 FH % 1GZ29.2-105/F | 4/ E <820/F& 300 Handbrake cable pcs 1
2.1 [90614-0600-3 1R GB/T3098.98x & /R A B #i1f B me/84K Nut pcs 1
z’;/ 3
ko
A3
3 |11303-R00101 FHEE 1G29.2-105/F F| B E /R NL /R E Handbrake spring pcs 1
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4.1-2
4
4 |11304-R00102 BEFIBI 4% 1GZz9.2-105/R1 %I Hi 4% /B 550/ % <190 Foot brake cable pcs 1
4.1 [90101-0620-09 iR1e GB/T5783/M6*1*20/8.8 4% /15 [ ¢ Bolt pcs 1
4.2 (90614-0600-3 IR GB/T3098.98k & /& A B HiiR B me/84K Nut pcs 1
10. Rubber Wheels
AoU1G=-1US/ 5 WY, 7TH+05X 7 — I = T IR TAIRTIAa TN TT J&.0=
1 [40100-T02504-W01 [4.0-8ZERCREEN A+ |8/3CERRALO003B B A MRZE/FlREA24M A, BRE. m=E1TILIRE |4.0-8 Left tire assy pcs 1
. AN [ %? B VaYa V2V 2 S & W) U
AoU1IG-1US ~ D0 EFEX = == IaTRAZEXVIIA 2 TN T /4.0
2 [40200-102504-W01 |4.0-8 R HR BB [8/5CERRALO003EH B FEAIRZE/FiiRHEA24 A EEE. RE1TIIEE [4.0-8 Right tire assy pcs 1
s AOW e Ih ZFEEEE - an0walAN (AN
3 |40300-T02507-B01 |ZFE4CHh4A G HSD1G- Axle assembly pcs 2
105/ 55 [0 52 £ (44 #4 B Q235/32 75 /£ 200mm/Frsk X 4l 7% /PTBlack
5.0- HSDS1G-135/& M. 4\ 58& - AFESMNA+ATNANRE K AREE/5.0-
4 |40100-T02708-W01 - - s 5.0-12 Left ti 1
DRERIREE |12/ FRRAL9003 A ST EEEE/FfREA2441 B (AAZR ) ertiire assy pes
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No. Code Chinese Name Chinese Description English Name Unit | Qty
5.0- HSDS1G-135/& M. & - AFESMA+AINA RS K ARHE/5.0- N
5 |40200-T02708-W01 . e 5.0-12 Right t 1
DRAERIBEG |12/ FRAL9003A B /TR EE2441 B (AAZR ) IghEHire assy pes
RO01/ZFE 5541 B1Q235/E24.0-
40301-R00101-B01 e venm  |Wheel axl 2
6 [40301-R00101-801 | FEEHH 85 84/2375 /£5200mm/ZE [ B 3R 0.3mm/PTBlack C B8 56 St 15 28 eelaxie pes
7 [90901-0845-29 5 BEYfH5H 8x45 Pin pcs 8
8 [91401-0001-79 REH BEYFF O 5 p2x9x38 R-pin pcs 8
9 |90101-1025-09 LY GB/T5783/M10*1.5*25/8.8 2K /5 9 £+ Bolt pcs | 16
10 |90801-0001-Z9 o E BV GB/T93-198745 A B sE EH B /10*2.6/15 B £ Spring washer pcs | 16
11 (90701-0001-29 EHE GB/T97.1-2002 F 2B -AZl/10*2/ 15 B £F Flat washer pcs | 16
12 [90601-1000-39 LERS GB/T6170-20001 2 /X AR FF/M10*1.5/8 4% /1 B ¥ Nut pes | 16
11. Blades
3
4
50100-HWE0L9s.  |% R001/4-4 (4+0) BEHhZE JIHW6/X34 R ~F32/50102-
3 501 AR Hh T B 5 [T02510/HWE ZE8 A A8 Fr £ 16 F/db360/45 /48 L i E5 FL NI B 48/585FL  [4-4 Curved Blades Left Assy. pcs 1
B (4+0) R~to9/45° /&2 5 fLEE48/PTBlack C B Tt HZE
50200.HW6019s. |+ R001/4-4 (4+0) BEHhZE JIHW6/XI 3R ~F32/50102-
4 501 42 TIEEUE S | T02510/HW6 A8 a8 Fr 16 /v /d360/ 55 /4 L HifH FL I E48/55FL [4-4 Curved Blades Right Assy. | pcs 1
B (4+0 Rt b9/45° /&304 223 7, FE48/15T¥BPTBlack C B Sy IE ¥

12. Iron wheel Part
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R0O01 Explosive View

No. Code Chinese Name Chinese Description English Name | Unit | Qty
5
6
N 1GZ9.2-105/Q235(% )$b480/23 75 /£200mm/PTBlack C
5 |60602-R00101-B01 |AE &K% B 2 3% 5 15 48 /R001 Left Iron wheel pcs 1
6 |60603-R00101-B01 |H k% 1GZ79.2-105/Q235(%)$480/2375/£200mm/PTBlack C BEFTHEEEE  [Right Iron wheel pcs 1
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